

**CENTRAL POWER RESEARCH INSTITUTE
(MEMBER OF STL)**



CPRI

TEST REPORT

Test Report Number CPRIBPLSTNB1819T0668

Date : 15 November 2019

Summary of test

Test conducted	Verification of the short circuit withstand strength
Rating for which tested	65kArms for 1.0 second with initial peak of 143 kA
Documents constituting this report	
Oscillogram number	CPRIBPLSTNB1819T0668. S02 & S04
Photograph numbers	P-1
Test circuit diagram number	OLTS/TCD-STC-01 & OLTS/TCD-STC-02
Drawing number	PPPL/CPRI/65KA/02 REV.NO. 01 Sheet No. 1 off 2 PPPL/CPRI/65KA/02 REV NO.01 Sheet No. 2 off 2

(VIPUL SHARMA)
TEST ENGINEER